



Doc. no. : SK-71

Page : 1 of 1

Revision no. : 8

Approved by : BV



## Test report Textile Pilling NS-EN ISO 12945-2 :2000

Client <b>SAHCO GmbH</b> <b>KREUZBURGER STRASSE 17-19</b> <b>DE-9047 1 NÜRNBERG</b> <b>GERMANY</b>		Product <b>Nara / 600699</b>	
Client's reference Sarah Kemmerer		Product specification - tested object	
Date 21.03.2019		R-no. <b>R16493</b>	
Date of receipt, tested object 15.03.2019	Test completed date 19.03.2019	Rev. no. / Rev. date 0/	

Manufacturer:

Composition: 35% Co, 50% Li, 15% CV

Loading Mass : 415 g Type felt: Woven

The samples are conditioned at 20 degrees C and 65 % relative humidity for 18 hours

Numerical assessment of pilling is done on a Martindale abrasion tester according to NS-EN ISO 12945-2. The samples are given a multi-directional movement and are rubbed against fabric of 100% wool (SM 25). 3 samples are used and they are examined at 500, 1000, 2000 and 5000 rubs. The average on each stage is reported as the pilling grade.

The samples are examined on a scale from 1-5 where 5 is best. Examined by 1 person.

<b>Results:</b>	<b>500 Cycles: 5</b>
	<b>1000 Cycles: 5</b>
	<b>2000 Cycles: 5</b>
	<b>5000 Cycles: 5</b>

Comments:

Deviations from test standards:

Bård Vestre  
Manager